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Introduction

The McHale W2020 which you have purchased has been developed through years of constant research and development. Given proper

care and attention the W2020 will give years of reliable and dependable performance. However it is important that the operators manual

is read and fully understood to achieve this, before the machine is operated. As part of this philosophy it is vital to use only genuine

McHale replacement parts, as these are manufactured to the same high standard as the original machine. These may be obtained

through your McHale dealer.

If any part of this manual is not fully understood, please contact your McHale dealer who will be able to answer any questions or queries

that you might have. It is important to quote the machine serial number when requiring spare parts or technical assistance. Space is

provided below to record the machine details:

Date of delivery:

Year of manufacture:

Serial number:

If you require further copies of this spare parts manual please 
quote part number CLT00645

McHale W2020

Note: Due to a policy of continuous product development and improvement McHale Engineering reserve the right to alter machine specifications without prior notice.

Note: Parts described as left and right are done so according to the direction that the machine normally travels in.
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Roller lift arm ribbed (874)
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No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 39

1ROLLER ARM RIBBED COMP ASM W20ALA004260

1ROLLER LIFT ARM RIBBED WELD W20ALA004251

2PIN 40MM WELDED CAP 2ALA004312

1ROLLER RIBBED W2020ARC002113

4BEARING 6304 2RSCBR000664

16308 2RS BEARINGCBR002865

2R-CLIP 4MMCFA000046

1SETSCREW M10X30CFA000257

2BOLT M20X90 Z/PCFA000538

1SETSCREW M8X25 Z/PCFA001029

4GREASE NIPPLE M8X1.25 STRAIGHTCFA0011810

3NUT M10 NYLOCCFA0012311

4NUT M20 NYLOCCFA0012912

1WASHER MUDWING M8 31.75ODCFA0014913

3HOSE CLAMP COVER PLATE 14-18CFA0018314

1WASHER SPRING 8MM Z/PCFA0018515

5WASHER FLAT 10 MM Z/PCFA0020116

2SETSCREW M10X35 Z/PCFA0031117

3BOLT M8X30 Z/PCFA0031618

2ROLL PIN 6X30 Z/PCFA0034519

1KEY 8X7X30CFA0035920

6HOSE CLAMP 18MM (2 PER SET)CFA0037021

2BOLT M20X120 Z/PCFA0039522

4WASHER FLAT 20MM Z/PCFA0041323

2BOLT M12X50 SOC CAP ZPCFA0055724

4WASHER M10 NORDLOCCFA0079825

UP TO SERIAL NO 875040

4BOLT M10X55 SOC CAP Z/PCFA0084626

FROM SERIAL NO 875041

4BOLT M10X60 SOC CAP Z/PCFA0066426

4NUT M20 THIN Z/PCFA0084827

1CIRCLIP 90MM INTERNAL DIN472CFA0090328

1PIN 25 X 120 MILLED FOR CAPCMH0038729

2BUSH 12X20X20CMH0075630

1GEAR PINION 12 TOOTHCMH0236731

4BUSH 32X20X38 SPACERCMH0237032

2ECCENTRIC BUSHCMH0237133

1PIN 20X465 Z/PCMH0240434

1MOTOR 260CC 2BOLT 25SHAFTCMT0007035

16MM L CAP SHORT FOR 25MM PINSCZF0029336

110MM PLATE LINKAGE WRAPPERCZH0445537

2GEAR INTERNALCZH0445638

16MM L PLATECZH0446039
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Roller lift arm plain (875)
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No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 39

1ROLLER ARM PLAIN COMP ASM W20ALA004240

1ROLLER LIFT ARM PLAIN WELD W20ALA004231

2PIN 40MM WELDED CAP 2ALA004312

1ROLLER PLAIN W2020ARC002123

4BEARING 6304 2RSCBR000664

16308 2RS BEARINGCBR002865

2R-CLIP 4MMCFA000046

1SETSCREW M10X30CFA000257

2BOLT M20X90 Z/PCFA000538

1SETSCREW M8X25 Z/PCFA001029

4GREASE NIPPLE M8X1.25 STRAIGHTCFA0011810

3NUT M10 NYLOCCFA0012311

4NUT M20 NYLOCCFA0012912

1WASHER MUDWING M8 31.75ODCFA0014913

3HOSE CLAMP COVER PLATE 14-18CFA0018314

1WASHER SPRING 8MM Z/PCFA0018515

5WASHER FLAT 10 MM Z/PCFA0020116

2SETSCREW M10X35 Z/PCFA0031117

3BOLT M8X30 Z/PCFA0031618

2ROLL PIN 6X30 Z/PCFA0034519

1KEY 8X7X30CFA0035920

6HOSE CLAMP 18MM (2 PER SET)CFA0037021

2BOLT M20X120 Z/PCFA0039522

4WASHER FLAT 20MM Z/PCFA0041323

2BOLT M12X50 SOC CAP ZPCFA0055724

4WASHER M10 NORDLOCCFA0079825

UP TO SERIAL NO 875040

4BOLT M10X55 SOC CAP Z/PCFA0084626

FROM SERIAL NO 875041

4BOLT M10X60 SOC CAP Z/PCFA0066426

4NUT M20 THIN Z/PCFA0084827

1CIRCLIP 90MM INTERNAL DIN472CFA0090328

1PIN 25 X 120 MILLED FOR CAPCMH0038729

2BUSH 12X20X20CMH0075630

1GEAR PINION 12 TOOTHCMH0236731

4BUSH 32X20X38 SPACERCMH0237032

2ECCENTRIC BUSHCMH0237133

1PIN 20X465 Z/PCMH0240434

1MOTOR 260CC 2BOLT 25SHAFTCMT0007035

16MM L CAP SHORT FOR 25MM PINSCZF0029336

110MM PLATE LINKAGE WRAPPERCZH0445537

2GEAR INTERNALCZH0445638

110MM L PLATECZH0446039

1SPD00875McHale W2020Page 9



 1 

 2 

 3 

 4 

 5 
 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 14 

 15  16 

 17  18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 

 26 

 27 

 28 

 8 

 8 

 8 

 9 

 9 

 11 

 11 

 11 

 21 

 22 

 9 

Cut & hold (876)
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No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 28

1CUT & TIE COMPLETE ASSEMBLYACT000550

1CUT & HOLD TOP PIPE BEAMACT000561

1CUT & TIE FIXED BEAMACT000572

1CUT & TIE BOTTOM MOVING BEAMACT000583

1CUT & TIE KNIFE BEAMACT000594

INCLUDES ITEMS 6 & 24

1CUT &TIE CLAMP COMPLETE WITH RUBBERACT000685

1CLAMP PIECE WELD ASSY CUT & TIE W2020ACT000696

1CAP PLASTIC INSERT 42.4MM RNDCBC000057

8BEARING GLACIERCBR002988

12SPLIT PIN 5X50 Z/PCFA000139

2SETSCREW M8X25 Z/PCFA0010210

7GREASE NIPPLE M8X1.25 STRAIGHTCFA0011811

2NUT M12 NYLOCCFA0012412

3NUT M8 NYLOC Z/PCFA0013213

2WASHER FLAT 12MM Z/PCFA0013814

3WASHER FLAT 8MM Z/PCFA0014715

2SETSCREW M16X30 Z/PCFA0039916

3SETSCREW M8X20 CUPHEAD SQ ZPCFA0050617

1KNIFE CUT & TIECKN0002318

2PIN 20X27 MACHINED Z/PCMH0238019

1PIN 20X50 MACHINED Z/PCMH0238120

2PIN 20X101.5 CUT&TIECMH0247221

2PIN 20X83.5 CUT&TIECMH0247322

1THREADED SHAFT CUT&TIE W2020CMH0255823

1RUBBER GRIPPER CUT&TIE W2020CPL0016324

1PLASTIC TUBE CUT&TIECPL0016425

ALSO ORDER 1 OF EACH CVA00277, CHY00015 & CHY02010 FOR MACHINES PRIOR TO SERIAL NO 875040

1RAM 35X16 CUT&TIE W2020CRA0062726

SEAL KIT FOR RAM CRA00627

1SEAL KIT 35-16-38 FOR RAM CRA00627CSE0062126a

1SPRING COMPRESSION 35X85X4.47CSG0027427

24MM L WASHER PART NET UNITCZD0267828
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Chassis (877)
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No. Part No Description Qty Description QtyNo. Part No
1CHASSIS WELD ASSEMBLY W2020ACH024641

1ARCH WELD ASSEMBLY W2020ACH024672

1DISPENSER LATCH HANDLE LINKAGE WRAPPERADP002703

2PIN LOWER LINK WELDED 28.2X138ALA006694

INCLUDES ITEMS 6, 7, 8, 15, 22, 28 & 59

1SUPPORT ROLLER LINKAGE WRAPPERARC002245

1GROUND SUPPORT ROLLER LINKAGE WRAPPERARC002256

1GROUND SUPPORT BRACKET LH WELD ASSEMBLYARC002267

1GROUND SUPPORT BRACKET RH WELD ASSEMBLYARC002338

2BOBBIN AXLE SHAFTART000059

INCLUDES ITEMS 9, 12, 14, 21, 33, 34 & 51

2BOBBIN ASSY COMBI 20ART0004410

1TOP MOTOR GUARD W2020ATR0004411

2CAP PLASTIC INSERT 75MMCBC0000812

4BEARING GLACIER PM 4040CBR0001813

4BEARING 62062RSCBR0002414

2BEARING GLACIER PM 3040 DXCBR0003215

INCLUDES ITEMS 17 & 45

2CHAIN LINK ASSEMBLY 8MMCCH0205316

COMPRISED OF 19 LINKS

18MM SHORT LINK (DIN 766)CCH0205617

1MODULE CONSTANT CURRENTCEL0019318

3LINCH PIN 10MMCFA0000519

3SETSCREW M10X20 Z/PCFA0002320

6SETSCREW M10X25 Z/PCFA0002421

6SETSCREW M12X30 Z/PCFA0003222

4SETSCREW M12X35 Z/PCFA0003323

4BOLT M16X80CFA0004324

4SETSCREW M6X40 Z/PCFA0009925

10SETSCREW M8X16 Z/PCFA0010126

4SETSCREW M8X25 Z/PCFA0010227

2GREASE NIPPLE M8X1.25 STRAIGHTCFA0011828

6NUT M10 NYLOCCFA0012329

12NUT M12 NYLOCCFA0012430

4NUT M16 NYLOCCFA0012831

4NUT M8 NYLOC Z/PCFA0013232

2WASHER MUDWING M10X38MM ODCFA0013433

2WASHER SPRING 10MM H.D Z/PCFA0013734

4WASHER FLAT 12MM Z/PCFA0013835

18WASHER FLAT 8MM Z/PCFA0014736

4HOSE CLAMP COVER PLATE 14-18CFA0018337

13WASHER FLAT 10 MM Z/PCFA0020138

4SETSCREW M10X30 Z/PCFA0023039

18WASHER SKM12CFA0025040

2BOLT M10X50 Z/PCFA0031041

4BOLT M8X30 Z/PCFA0031642

4SETSCREW M12X40 Z/PCFA0032443

8HOSE CLAMP 18MM (2 PER SET)CFA0037044

4D SHACKLE 0.375" GALCFA0045745

1HOSE CLAMP PAIR 20MM SINGLECFA0097946

2HOSE CLAMP COVER PLATE SINGLECFA0098047

1HOSE CLAMP PAIR 25MM SINGLECFA0098148

1PIN 3/4" X135 TOP LINKCMH0001549

4BUSH 17X30X39CMH0102850

2BOBBIN ASY FUS/HS2000CPL0003851

1RAM 60X32 LIFT ARMS W2020CRA0062452

FROM SERIAL NO 875021 ON (SEAL KIT FOR RAM CRA00624)

1SEAL KIT 60-32 FOR RAM CRA00624CSE0062052a

1HYDRAULIC TOP LINK 510MM (20") CAT2CRA0069853

SEAL KIT FOR TOP LINK CRA00698

1SEAL KIT 70-35 FOR TOP LINK CRA00698CSE0062553a

1FILTER IN-LINE MEDIUM PRESSURECVA0031554

FILTER ELEMENT FOR CVA00315

ARFILTER ELEMENT FOR CVA00315 IN-LINECVA0031654

1FILTER BLOCKED SWITCHCVA0036255

1VALVE CONTROL 2010 WRAPPERCVA0057856

11.5MM L GUARD TOP PLATE W20CZB0431857

11.5MM L GUARD BACK PLATE W20CZB0431958

26MM L 998 FRONT CONVEYERCZF0266059

18MM L PLATE CUT&TIECZG0433860

28MM L PLATE LIFT ARM CHAIN W2020CZG0441361
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Dispenser drive (878)

2SPD00878McHale W2020Page 14



No. Part No Description Qty Description QtyNo. Part No
2BEARING 6010 SNRCBR000471

2BEARING 6212 2RSCBR000482

1CON ASY SLIPRING 2 WAY TOPCEL000453

1SLIPRING ROTARY CONCEL000474

1RECEIVER NPN ELECTROMAGNETIC M18 SECATECCEL002995

1SENSOR MAGNETIC REED 300MM CABLECEL007456

1SLIPRING ASSY BOTTOM W2020CEL008817

14SETSCREW M10X30CFA000258

1GRUBSCREW M8X10CFA000519

2SETSCREW M8X25 Z/PCFA0010210

2NUT M8 NYLOC Z/PCFA0013211

4WASHER FLAT 8MM Z/PCFA0014712

2SETSCREW M14X40 Z/PCFA0022113

2BOLT M12X50X10.9 ZPCFA0089314

4SETSCREW M12X30 FLD ZPCFA0027615

4BOLT M8X75 SOC CAP Z/PCFA0031816

USED ON MACHINES WITH DISPENSER REVERSE OPTION ONLY

4BOLT SOC CAP M8X140 DIN912CFA0097616

6SETSCREW M14X30 Z/PCFA0039817

1WASHER 39X72X6CFA0041218

8WASHER SKM14CFA0044919

1NUT GEARBOXCFA0093020

2WASHER DOWTY 1/4"CHY0001521

1ADAPTOR 1/4" BSP M/F L20CHY0010822

1ADAPTOR 1/4" BSP M/MCHY0201023

1GEAR SPUR XM 14T COMBI GEARBOXCMH0040924

1GEAR SPUR COMBI GEARBOXCMH0041025

2BUSH 12X20X20CMH0075626

1SHAFT GEARBOXCMH0250227

1BRAKE UNIT HYDRAULICCMT0000428

1GEARBOX CASTING TOP/REDUCTIONCMT0003429

1GEAR BOX COVER PLATE COMBICMT0004030

1MOTOR 140CC 25MM SHAFTCMT0026231

INCLUDES ITEMS 1, 2, 8, 9, 18, 20, 24, 25, 27, 29, 30 & 33

1GEARBOX DISPENSER W20CMT0027432

2SEAL GEARBOX COMBICSE0009533

1VALVE TOP MOTOR DISPENSERCVA0059434

USED ON MACHINES WITH DISPENSER REVERSE OPTION ONLY

1VALVE REVERSER SLICECVA0059635

USED ON MACHINES WITH DISPENSER REVERSE OPTION ONLY

1ADAPTOR 1/4"  BSP M/F L20CHY0010835a

USED ON MACHINES WITH DISPENSER REVERSE OPTION ONLY

1WASHER DOWTY 1/4"CHY0001535b

INCLUDES ITEM 37

1HYDRAULIC SLIP RING ASSEMBLYCVA0061536

1HYDRAULIC SLIP RING PIPECVA0061737

14MM L SLIP RING GUARD W2020CZD0473638

14MM L SLIP RING BRACKET W2020CZD0476039

210MM L BALE HANDLERCZH0012840

210MM L WASHER 15X30X10CZH0221041
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Dispenser arms (879)
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No. Part No Description Qty Description QtyNo. Part No
2DISPENSER BACK ASSY HS2000ADP001201

1DISPENSER FOLDING MAIN BEAMADP001842

1DISPENSER FOLDING SHORT BEAMADP001853

1DISPENSER FOLDING 10MM LINK PARTADP001864

1FOLDING DISPENSER RAM LINK BARADP001875

2PIN 20MMADP001916

1PIN 20MMADP001927

1PIN 20MMADP001938

1PIN 20MMADP001949

2TRIP ARM TUBE HOLDER W2020ADP0021310

140MM PINADP0024511

2DISPENSER FIXED ROLL COMPLETE ASSEMBLY W2020ADP0025412

1TRIP ARM PUSH BRACKETADP0025713

2CAP PLASTIC INSERT 42.4MM RNDCBC0000514

1BUFFER RUBBER 50X21 M10X28CBE0000215

2BEARING GLACIER PM 4040CBR0001816

6BEARING GLACIER PM 2020 DXCBR0009617

1MAGNET BLUE WHEELCEL0001718

4BUSH SNAP 8.2X13 NYLONCEL0006119

2TRANSMITTER ELECTROMAGNETIC M18 SECATECCEL0030020

2SWITCH LIMIT SEALED SMALL 1M CABLECEL0070421

1SWITCH LIMIT ROLLER 650MM CABLECEL0078922

4SETSCREW M10X25 Z/PCFA0002423

6SETSCREW M10X30CFA0002524

12SETSCREW M12X35 Z/PCFA0003325

1SETSCREW M6X30 Z/PCFA0004726

4WASHER FLAT 4MM Z/PCFA0008327

4SETSCREW M8X25 Z/PCFA0010228

6GREASE NIPPLE M8X1.25 STRAIGHTCFA0011829

18NUT M10 NYLOCCFA0012330

6NUT M16 NYLOCCFA0012831

1NUT M6 NYLOCCFA0013132

6NUT M8 NYLOC Z/PCFA0013233

6WASHER FLAT 16MM Z/PCFA0014034

1WASHER MUDWING M6 32MM ODCFA0014535

13WASHER FLAT 10 MM Z/PCFA0020136

6BOLT M16X120 Z/PCFA0020937

1SETSCREW M10X30 Z/PCFA0023038

12WASHER SKM12CFA0025039

4BOLT M10X70 Z/PCFA0038340

4NUT M4 NYLOCCFA0039241

2SETSCREW M8X16 BUTTON HEAD Z/PCFA0059742

1BOLT M10X130 Z/PCFA0079343

2EYE BOLT M8X80CFA0088744

4M4X25 BOLT SOC CAPCFA0092345

1BOLT M10X110 Z/PCFA0095746

2TRIP ARM TUBE HS2000CGD0001847

1DISPENSER GUARD LINKAGE WRAPPERCGD0026248

1WASHER DOWTY 3/8"CHY0002049

2WASHER DOWTY 1/2"CHY0005350

1PLUG 3/8" BSP MALECHY0200451

1ADAPTOR 1/2" BSP M/MCHY0201352

2PIN 16X60 SPRING HOLDER TRIP ARMCMH0245953

2INSULATION SAFETY BARCPL0002854

1PLASTIC PROFILECPL0016155

INCLUDES ITEMS 29, 49, 50, 51, 52 & 58

1RAM 50X25 FOLDING DISPENSERCRA0063256

SEAL KIT FOR RAM CRA00632

1SEAL KIT 50-25 FOR RAM CRA00632CSE0062256a

2SPRING TENSION 29X205X5.38CSG0026257

1ACCUMULATOR 1LT 50BAR LINKAGE WRAPPERCVA0057758

2B0X 82X82X6 ALUMINIUM BENT90CXB0018159

26MM L DISPENSER ARM ASSYCZF0235660

26MM L PLATECZF0549361

16MM L PLATECZF0560162

16MM L PLATECZF0590463

610MM L BALE HANDLERCZH0012864
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Dispenser (880)
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No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 49

1DISPENSER FIXED ROLL COMP ASSYADP002540

1DISPENSER WELD ASSYADP002551

1DISPENSER WELD ASSYADP002562

2BEARING 20MM 2BOLT P/S FLANGECBR000043

6BEARING 6205 2RSCBR000094

1BEARING 30X34X16 STEPPED PLASCBR000685

1BEARING STEPPED PLAS 30X34X12CBR001116

1PICKUP FILM BREAK SAT. LINKAGE WRAPPERCEL003497

4MAGNET 20MM DIA X 10MM. COUNTERSUNK BOTH SIDESCEL007358

2CIRCLIP 25MM EXTERNAL Z/PCFA000019

2SETSCREW M10X25 Z/PCFA0002410

2SETSCREW M12X25 Z/PCFA0003111

8SETSCREW M8X20 Z/PCFA0005212

2SETSCREW M6X60 Z/PCFA0005413

1SETSCREW M8X25 Z/PCFA0010214

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011815

2NUT M6 NYLOCCFA0013116

5NUT M8 NYLOC Z/PCFA0013217

1WASHER SPRING 10MM H.D Z/PCFA0013718

2WASHER FLAT 12MM H/D Z/PCFA0013919

1WASHER FLAT 16MM Z/PCFA0014020

4WASHER FLAT 8MM Z/PCFA0014721

2KEY 6X6X15CFA0015322

1GRUBSCREW M6X6 Z/PCFA0020823

1CABLE ROLLER RELEASE 1095CFA0024224

2WASHER SKM8CFA0024925

1WASHER SKM10CFA0025126

2NUT M4 NYLOCCFA0039227

1SETSCREW M16X30 Z/PCFA0039928

4NUT M6 STD ZPCFA0047329

4BOLT M4X25 CSK HEADCFA0074130

2SETSCREW M4X10 SOC CAP SSCFA0227231

1GUARD DISPENSER GEARSCGD0000132

STANDARD 70% DISPENSER GEARS - ORDER WITH CMK00001 (ITEM 41 - 70%)

1GEAR SPUR 1.5M 35T DISPENSER 70%CMH0017533

STANDARD 64% DISPENSER GEARS - ORDER WITH CMK00002 (ITEM 41 - 64%)

1GEAR SPUR 1.5M 36T DISPENSER 64%CMH0009633

1PIN 16X84 STEPPED Z/PCMH0019734

1ROLLER DISPENSER SECONDARY KNURLEDCMH0058035

2PIN 50X27 STEPPED 25CMH0058336

1PIN 30X280 STEPPED Z/PCMH0061937

2COIL ROLLER (2 BEARING TYPE)CMH0078538

1ALLUMINIUM DISPENSER ROLLER ASSEMBLYCMH0232039

1PIN 30X83 DISPENSERCMH0248840

STANDARD 70% DISPENSER GEARS - ORDER WITH CMH01075 (ITEM 33 - 70%)

1GEAR 60T DISPENSER LINKAGE WRAPPERCMK0000141

STANDARD 64% DISPENSER GEARS - ORDER WITH CMH00096 (ITEM 33 - 64%)

1GEAR 59T DISPENSER WITH MAGNETCMK0000241

1SPRING COMP 2.95X37X197X12CSG0000942

1SPRING COMP 1.625X16X40X8CSG0001043

REPLACES CSG00041

2SPRING TORSION 6.35X48 DISPENSER W2020CSG0028844

13MM L DISPENSER SPACERCZC0011245

13MM L PLATE FILM SENSOR W2020CZC0454446

34MM L CUT& TIE SPACERCZD0011847

16MM L PLATECZF0571648

110MM L WASHER 25.5X35 995 LMCZH0237649
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No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 18

1SIDE TIP ASSEMBLY W2020ARC002320

1SIDE TIP ROLLER HOLDERARC003171

1END TIP ROLLERARC003182

1END TIP FRAMEARC003193

1PIN 25X550 WELDED CAPARC003214

2BEARING GLACIER PM 2525 DXCBR000395

4GREASE NIPPLE M8X1.25 STRAIGHTCFA001186

7NUT M10 NYLOCCFA001237

13WASHER FLAT 10 MM Z/PCFA002018

7SETSCREW M10X30 Z/PCFA002309

1ROLL PIN 8X35 Z/PCFA0035410

2CIRCLIP INTERNAL 20X1 DIN 472CFA0092711

NOT SHOWN

1HOSE AND FITTINGS KIT SIDE TIP W2020CHY0280012

1PIN 20X72 END TIP W20CMS0000113

120X136 C/W HOLE SIDE TIP W2020CMS0000414

1RAM SIDE TIPCRA0069315

SEAL KIT FOR RAM CRA00693

1SEAL KIT 32-25 FOR RAM CRA00693CSE0062615a

1VALVE CTE DOUBLE CHECK NCCVA0033816

1VALVE DUMP 60BARCVA0300917

1ACCUMULATOR 0.7 LITRE 70 BARCVA0301118
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RAM LIFT ARMS
CRA00624

RAM CUT & HOLD
CRA00627

RAM DISPENSER
CRA00632

 CVA00577
 1L 50bar
ACCUMULATOR
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B A
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B A
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 FILTER
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 0.7L 70bar
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RAM SIDE TIP
 CRA00693

A B

62

 64

65

61
63

A1 B1

C

T

CVA00594

CVA00596
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(Option)

(Option)

49

RAM TOP-LINK
  CRA00698

FEED LINE

RETURN LINE

LOAD SENSING LINE

RIBBED ROLLER 
MOTOR CMT00070

BRAKE UNIT CMT00004
MOTOR CMT00262

CVA03011

 0.7L 70bar
ACCUMULATOR

CVA03011
 0.7L 70bar
ACCUMULATOR

CVA03011
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Hydraulic layout W2020 (882)
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No. Part No Description Qty Description QtyNo. Part No
4QUICK RELEASE 1/2" BSP MALECHY020271

1QUICK RELEASE 3/8" BSP MALECHY020402

1HA06-1000WJ-F0600N-F0690N-000  (A1 UP TO SERIAL 875020)CHY028953

A1 FROM SERIAL NO 875021

1HA06-1140WJ-F0600N-F0690B-000CHY026373

1HA06-1125WJ-F0600N-F0690N-000  (B1 UP TO SERIAL 875020)CHY028964

B1 FROM SERIAL NO 875021

1HA06-1100WJ-F0600N-F0690B-000CHY026384

1HA04-1150WJ-F0400N-F0490N-000  (A2 UP TO SERIAL 875020)CHY029375

A2 FROM SERIAL NO 875021

1HA04-1160WJ-F0400N-F0490N-000CHY026395

1HA04-1150WJ-F0400N-F0400N-000  (B2 UP TO SERIAL 875020)CHY029386

B2 FROM SERIAL NO 875021

1HA04-1040WJ-F0400N-F0400N-000CHY026406

1HA04-1075WJ-F0400N-B0400N-000  (C2 UP TO SERIAL 875020)CHY029397

C2 FROM SERIAL NO 875021

1HA04-0990WJ-F0400N-B0400N-000CHY026417

1HA04-4000WJ-F0400N-F0490N-000CHY026428

1HA04-0385WB-B0400N-B0600N-000CHY026439

1HA06-1900WJ-F0600N-F0690B-000  (B4 UP TO SERIAL 875020)CHY0290410

1HA06-1925WJ-F0600N-F0690B-000  (C4 UP TO SERIAL 875020)CHY0290610

B4 & C4 FROM SERIAL NO 875021

2HA06-2030WJ-F0600N-F0690B-000CHY0264610

1HA06-1875WJ-F0600N-F0690B-000  (A4 UP TO SERIAL 875020)CHY0290311

1HA06-2000WJ-F0600N-F0690B-000  (D4 UP TO SERIAL 875020)CHY0290511

A4 & D4 FROM SERIAL NO 875021

2HA06-1955WJ-F0600N-F0690B-000CHY0264711

2HA06-3875WB-F0600N-B0800N-000CHY0264812

1HA04-0250WB-F0490N-F0400N-000CHY0265013

1HA08-0640WJ-F0800N-F0890N-000CHY0265114

1HA08-1600WJ-F0800N-F0845N-000CHY0265215

1HA10-1600WB-F1000N-F1090N-000CHY0265316

1HA04-1750WB-F0400N-F0490N-000CHY0265417

2HA04-1020WJ-F0400N-F0490B-000CHY0279918

1HA04-0390WJ-F0490B-F0490B-000CHY0280119

1HA04-0340WJ-F0490B-F0490B-000CHY0280220

1HA04-0240WJ-F0400N-F0400N-000CHY0280321

1HA04-0370WJ-F0400N-F0490B-000CHY0288522

1BRAKE UNIT HYDRAULICCMT0000423

2MOTOR 260CC 2BOLT 25SHAFTCMT0007024

1MOTOR 140CC 25MM SHAFTCMT0026225

1RAM 60X32 LIFT ARMS W2020CRA0062426

ALSO ORDER 1 OF EACH CVA00277, CHY00015 & CHY02010 FOR MACHINES PRIOR TO SERIAL NO 875040

1RAM 35X16 CUT & HOLD W2020CRA0062727

1RAM 50X25 FOLDING DISPENSERCRA0063228

USED ON SIDE TIP OPTION ONLY

1RAM SIDE TIP W2020CRA0069329

1HYDRAULIC TOP LINK 510MM (20") CAT2CRA0069830

1FILTER IN-LINE MEDIUM PRESSURECVA0031531

1FILTER ELEMENT FOR CVA00315 IN-LINECVA0031631

1VALVE CTE SAE10 RELIEF 220BARCVA0034433

1ACCUMULATOR 1LT 50BAR LINKAGE WRAPPERCVA0057734

1VALVE CONTROL 2010 WRAPPERCVA0057835

1VALVE DISPENSER ROTATIONCVA0059436

USED ON DISPENSER REVERSE OPTION ONLY

1VALVE REVERSER SLICE W2020CVA0059637

1NEEDLE VALVE NV10-20A-0-N  HFCVA0060638

2PRESSURE COMPENSATOR HYDRAFORCECVA0060739

2PROPORTIONAL CARTRIDGE HYDRAFORCECVA0060840

1RELIEF VALVE HYDRAFORCECVA0060941

1SOLENOID VALVE HYDRAFORCECVA0061042

1SOLENOID VALVE HYDRAFORCECVA0061143

2CHECK VALVE HYDRAFORCECVA0061244

INCLUDES PIPE CVA00617

1HYDRAULIC SLIP RING ASSEMBLY W2020CVA0061545

1HYDRAULIC SLIP RING PIPECVA0061746

1ORIFICE PLUG 3.8MM 6112150CVA0061847

1NEEDLE VALVE HYDRAFORCECVA0063348

2ORIFICE HF PLATE 4571920CVA0064349

2VALVE 5-WAY 3 POSITION SV10-57D-0-N-00CVA0064450

3VALVE 4-WAY 2 POSITION SV10-40A-0-N-00CVA0064551

1ORIFICE DISC HF 2MM 7057079CVA0064652

1ORIFICE PLUG HF 2MM 6112079CVA0064753

1ORIFICE PLUG HF 0.75MM 6112030CVA0064854

1VALVE HF 08 CTE FLOW COMP FIXED FR08-20F-0-N/MO.4CVA0065355

1VALVE HF COMP 3-WAY EP10-S35T-0-N-230CVA0065456

2CHECK VALVE DISC CVD10CVA0065557

1CAVITY PLUG 08 2-WAY HF CLOSED CP08-20-0-NCVA0065658

1COUNTER BALANCE VALVE SUN 4170290/M150CVA0065759

1COUNTER BALANCE VALVE SUN 4170290/M280CVA0065860

1VALVE HF CTE SF08-23-0-P-00CVA0066061

1VALVE HF CTE SEQUENCE PS08-30H-0-N-13/M40CVA0066162

1SAE PLUG SIZE-8 CLOSED 6103008CVA0066263

1VALVE HF CTE OVER CENTRE SUN CBBD-LKNCVA0066364

1VALVE HF CTE CHECK CV08-20-0-N-04CVA0066465

1VALVE HF CTE CHECK ORIFICE FC08-20F-0-N-H-10CVA0066566

1VALVE DUMP 60 BARCVA0300967

3ACCUMULATOR 0.7 LITRE 70 BARCVA0301168
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Electrical control (886)
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No. Part No Description Qty Description QtyNo. Part No
1REMOTE HAND CONTROLLER W2020CEL008191

1LOOM COBO WHITE CON EURO LEADCEL000642

1LOOM EURO POWER LEAD TO BATERYCEL000103

1CONTROL UNIT W2020 WRAPPERCEL007344

1LIMIT SWITCH ROLLER SEALEDCEL007895

2SEALED PLUNGER LIMIT SWITCHCEL007046

2TRANSMITTER FILM BREAK ELECTROMAGNETICCEL003007

1SAFETY SWITCH ADAPTOR W2020CEL008958

1W2020 HYD MOTOR SPEED SENSORCEL008109

1FILTER BLOCKED SWITCHCVA0036210

8MAGNET 20MM DIA X10MM CSK BOTH SIDESCEL0073511

2PICKUP FILM BREAK W2020CEL0034912

1MAIN LOOM W2020 WRAPPERCEL0073713

1MODULE CONSTANT CURRENTCEL0019314

1SUB LOOM ARCH SATELLITE LINKAGE WRAPPERCEL0073815

1MAGNET BLUE WHEELCEL0001716

1SENSOR FILM BREAK ELECTROMAGNETICCEL0029917

1SENSOR ROTATE SAT LINKAGE WRAPPERCEL0074518

1CON ASY SLIPRING 2 WAY TOPCEL0004519

1SLIPRING ASSY BOTTOM W2020CEL0088120

1SLIPRING ROTARY CONCEL0004721
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Decals (887)
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No. Part No Description Qty Description QtyNo. Part No
2DECAL MCHALE HEIGHT 90MMCST000791

2DECAL LIFTING HOOKCST000322

2DECAL 'W2020' LINKAGE WRAPPERCST007183

1DECAL FREEFLOW RETURN TO TANKCST000064

2DECAL DISPENSER SAFETYCST000835

1DECAL REMOVE KEY 226CST000156

2DECAL DISPENSER MAX SPEED 30RPMCST007017

2DECAL HYD WARNING 244CST000168

1DECAL READ MANUAL F9CST000579

3DECAL ACCUMULATOR WARNINGCST0005610

12DECAL GREASE GUN MCH 004CST0006011

2DECAL DISPENSER LATCH HANDLECST0070312

2DECAL PLASTIC FILM PATHCST0070413

2DECAL DISPENSER HAND CRUSHCST0070514

2DECAL ROTATING ELEMENTSCST0070615

3DECAL CRUSHED HAND MCH-005CST0001916
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